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Note: This report is issued subject to the Testing and Certification Regulations of the TÜV SÜD Group and the
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SUBJECT:

Determination of the reaction to fire tests for building products excluding floorings,
when exposed to the thermal attack by a single burning item on ‘Greenlam’ High
Pressure Laminate Panel (12mm thick, density 17.34kg/m2) submitted by Greenlam
Asia Pacific Pte Ltd on 02 Jul 2018.

TESTED FOR:

Greenlam Asia Pacific Pte Ltd
11 Sungei Kadut Crescent
Singapore 728683

DATE OF TEST:

19 Jul 2018

PURPOSE OF TEST:

To determine the ignitability of the product when subjected to direct impingement of
flame according to EN ISO 11925-2 : 2010 Part 2: Single-flame source test (BS EN
ISO 11925-2:2010).

The test was conducted at TÜV SÜD PSB fire test laboratory located at No. 10 Tuas
Avenue 10, Singapore 639134.

mailto:enquiries@tuv-sud-psb.sg
http://www.tuv-sud-psb.sg/
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DESCRIPTION OF SPECIMEN:

Twenty pieces of specimen, said to be ‘Greenlam’ High Pressure Laminate Panel
(12mm thick, density 17.34kg/m2), each of nominal size 250mm x 90mm x 50mm thick
were received. The nominal overall density and thickness of the specimen were found
to be 1429 kg/m3 and 12.8mm respectively.

Details of the product, as provided by the sponsor of test, are as follows:

Product manufactured /
supplied by :

Company
Address

Greenlam Industries Limited
Dhami, Industrial Area
Behror, Rajasthan 301701
India

Brand & Model reference Greenlam
Generic product name Greenlam
Material composition Paper
Nominal mass per unit area 17.34 kg/m2

Nominal thickness (mm) 12mm
Fire retardant -

Photograph of specimen:
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TEST PROCEDURE:

Prior to test, the specimens were prepared in accordance with clause 5 of the
standard and conditioned at a temperature of (23 ±2)°C and relative humidity of (50
±5)% for a minimum period of 48 hours.

The apparatus was constructed in accordance to clause 4 of the standard.

The specimens were subjected to the test environment as described in clause 4.1  and
tested according to clause 7 of the standard.

The test results are shown in Table 1 and 2.
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TEST RESULTS:

Table 1: Test Flame Surface Application Position

Temperature (°C) 24.5 R.H (%) 64.7

Specimen thickness
(mm)

12.8
Flame
application
time (sec)

30

Specimen no. 1 2 3 4 5 6
Airflow velocity
(m/s) 0.7 0.7 0.7 0.7 0.7 0.7

Ignition (Y/N) N N N N N N
Time for flame tip to
reach 150mm (sec) - - - - - -

Maximum flame
height (mm) 30 30 30 30 30 30

Flaming droplets
presence (Y/N) N N N N N N

Filter paper ignited
by flaming droplets
/ particles? (Y/N)

N N N N N N

Table 1: Test Flame Edge Application Position

Temperature (°C) 24.5 R.H (%) 64.7

Specimen thickness
(mm)

12.8
Flame
application
time (sec)

30

Specimen no. 1 2 3 4 5 6
Airflow velocity
(m/s) 0.7 0.7 0.7 0.7 0.7 0.7

Ignition (Y/N) Y Y Y Y Y Y
Time for flame tip to
reach 150mm (sec) - - - - - -

Maximum flame
height (mm) 20 20 20 20 20 20

Flaming droplets
presence (Y/N) N N N N N N

Filter paper ignited
by flaming droplets
/ particles? (Y/N)

N N N N N N



Page 5 of 6

Test Report No. 7191190037-MEC18/2-JV
dated 19 July 2018

REMARKS:

The test results relate to the behaviour of the test specimens of a product under the
particular conditions of the test; they are not intended to be the sole criterion for
assessing the potential fire hazard of the product in use.

_____________________ _______________
Vikneshwaran Jayaraman Leong Gene-Jhou
Higher Associate Engineer Engineer

(Fire Property)
Mechanical
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Please note that this Report is issued under the following terms :

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration.  The results are not used to
indicate or imply that they are applicable to other similar items.  In addition, such results must not be used to indicate or imply that TÜV SÜD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results
furnished by TÜV SÜD PSB in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011


